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1. GENERAL INFORMATION

1.1 EUT DESCRIPTION
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Product Name:

GNSS receiver

Model Name: i80 WXYZ
Hardware Version: V1.3
Software Version: V1.1.8

RF Exposure Environment:

Uncontrolled

Bluetooth

Frequency Range:

2402MHz~2480MHz

Carrier Frequency of Each

2402+N*1MHz(N=0~78)

Channel

Type of Modulation: GFSK, n/4-DQPSK, 8-DPSK
Channel Separation: 1MHz

Channel Number: 79

Antenna Type: Internal

Antenna Peak Gain: 1.0dBi

Component

AC Adapter: Input: AC 100-240V 50/60Hz

Output: DC 12V/2A

The above EUT’s information was declared by manufacturer. Please
refer to the specifications or user's manual for more detailed description.

NOTE:Model i80 WXYZ, W is variable, it indicated A-Z or 0-9 or blank > X is
variable, it indicated A-Z or 0-9 or blank > Y is variable, it indicated A-Z, 0-9 or blank.

Z is variable, it indicated A-Z, 0-9 or blank. due to sales purpose in different
countries or regions. The internal PCB design are no difference > but only distinct in

colours and model names. This test model name is i80.
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1.2 COMPLIANCE DESCRIPTION FOR BLUETOOTH TRANSMITTER

This Bluetooth module was built by TI WL1271 chip, it supports Bluetooth v2.1 + Enhanced
Data Rate(EDR), it has been tested by a Bluetooth Qualification Lab, it compliance the
15.247 requirements for Bluetooth transmitter, and we confirm the following:

a) Pseudorandom Frequency Hopping Sequence
This system is hopping pseudo-randomly, and its carrier is modulated with the coded
information. According to the test plots in section 4 “channel separation” and section 5
“‘minimum hopping channels”, the frequency of the carrier changes at fixed intervals under
the direction of a pseudo-randomly coded sequence, and it has 79 hopping frequencies, for
example, the hopping sequence channels can be {20, 12, 28, 04, 52, 44, 60, 36, 76, 05, 13,
68, 29, 37,45,21,69, 73,77, 65, 22, 28, 30, 20, 46, 58, 62,42, 78, 13, 15, 76} in one period.

b) Equal Hopping Frequency Use

Each frequency is used equally on the average by each transmitter, from the test result
about minimum hopping channels, the each new transmission event begins on the next
channel in the hopping sequence after the final channel used in the previous transmission
event.

C) System Receiver Input Bandwidth
The receiver input bandwidths that match the hopping channel bandwidths of their
corresponding transmitters, and the receiver shifts frequencies in synchronization with
the transmitted signals.

1.3 TEST MODE

Unilab has verified the construction and function in typical operation. All the test modes were
carried out with the EUT in normal operation, which was shown in this test report and defined
as:

Test Mode

Mode 1: GFSK CHO

Mode 2: GFSK CH39

Mode 3: GFSK CH78

Mode 4: 8-DPSK CHO

Mode 5: 8-DPSK CH39

Mode 6: 8-DPSK CH78

Mode 7: I1/4-DQPSK CHO

Mode 8: I1/4-DQPSK CH39

Mode 9: 11/4-DQPSK CH78

Note:

1. Regards to the frequency band operation: the lowest, middle and highest frequency of
channel were selected to perform the test, then shown on this report.

2. For radiated emission test, every axis (X, Y, Z) was verified, and show the worst result on
this report.
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2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.4 and
FCC CFR 47 2.1046, 2.1047, 2.1049, 2.1051, 2.1053, 2.1055, 2.1057, 15.207, 15.209 and
15.247.

2.1 EUT CONFIGURATION

The EUT configuration for testing is installed on RF field strength measurement to meet the
Commissions requirement and operating in a manner that intends to maximize its emission
characteristics in a continuous normal application

2.2 EUT EXERCISE

The EUT was operated in the engineering mode to fix the TX frequency that was for the
purpose of the measurements. According to its specifications, the EUT must comply with the
requirements of the Section 15.207, 15.209 and 15.247 under the FCC Rules Part 15
Subpart C.

2.3 GENERAL TEST PROCEDURES

Conducted Emissions

The EUT is placed on the turntable, which is 0.8 m above ground plane. According to the
requirements in Section 13.3 of ANSI C63.4: 2009 Conducted emissions from the EUT
measured in the frequency range between 0.15 MHz and 30MHz using CISPR Quasi-peak
and average detector modes.

Radiated Emissions

The EUT is placed on a turn table, which is 0.8 m above ground plane. The turntable shall
rotate 360 degrees to determine the position of maximum emission level. EUT is set 3m
away from the receiving antenna, which varied from 1m to 4m to find out the highest
emission. And also, each emission was to be maximized by changing the polarization of
receiving antenna both horizontal and vertical. In order to find out the maximum emissions,
exploratory radiated emission measurements were made according to the requirements in
Section 13.4 of ANSI C63.4: 2009.
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2.4 FCC PART 15.205 RESTRICTED BANDS OF OPERATIONS

(a) Except as shown in paragraph (d) of this section, only spurious emissions are permitted
in any of the frequency bands listed below:
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MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9-410 45-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35-5.46

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-8.5
417725 -4.17775 37.5-38.25 1435 - 1626.5 9.0-9.2
4.20725 - 4.20775 73-74.6 1645.5 - 1646.5 9.3-95
6.215-6.218 74.8-75.2 1660 - 1710 10.6 - 12.7
6.26775 - 6.26825 108 - 121.94 1718.8 - 1722.2 13.25-13.4
6.31175 - 6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291-8.294 149.9 - 150.05 2310 - 2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-21.4
8.37625 - 8.38675 156.7 - 156.9 2655 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29 - 12.293 167.72-173.2 3332 - 3339 31.2-31.8
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 - 36.5
12.57675 - 12.57725 322 -3354 3600 - 4400 (®)

13.36 - 13.41

1 Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz.

2 Above 38.6

(b) Except as provided in paragraphs (d) and (e), the field strength of emissions appearing
within these frequency bands shall not exceed the limits shown in Section 15.209. At
frequencies equal to or less than 1000 MHz, compliance with the limits in Section 15.209
shall be demonstrated using measurement instrumentation employing a CISPR
quasi-peak detector. Above 1000 MHz, compliance with the emission limits in Section
15.209 shall be demonstrated based on the average value of the measured emissions.
The provisions in Section 15.35 apply to these measurements.

2.5 DESCRIPTION OF TEST MODES
The EUT has been tested under operating condition.

After verification, all tests were carried out with the worst case test modes as shown below
GFSK(1Mbps) and 8-DPSK(3 Mbps) Channel Low (2402MHz),Mid (2441MHz) and High
(2480MHz), these were chosen for full testing.
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3. TECHNIACL SUMMARY

3.1 SUMMARY OF STANDARDS AND TEST RESULTS
The EUT have been tested according to the applicable standards as referenced below:

Test Iltem FCC Result

Channel Separation §15.247 (a) P

Minimum Hopping Channel §15.247 (a) P

Occupied Bandwidth §15.247 (a) P

Dwell Time §15.247 (a) P

Peak Output Power (Conduction) §15.247 (b) P

Spurious Emissions (Conduction) §15.247 (d) P

Band edge measurement §15.247 (d) P
§15.247 (d)

Spurious Emissions (Radiation) §15.35 (b) P
§15.209 (a)

AC Powgr L_ing Conducted §15.207 (a) P

missions

Note: P means pass, F means failure, N/A means not applicable

3.2 TEST UNCERTAINTY

Where relevant, the following test uncertainty levels have been estimated for tests
performed on the EUT as specified in CISPR 16-4-2. This uncertainty represents an
expanded uncertainty expressed at approximately the 95% confidence level using a
coverage factor of k=2.

Test item Value (dB)
Conducted disturbance 3.4

Radiated disturbance 4.2
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3.3 TEST EQUIPMENT LIST
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Equipment Manufacturer Model Serial No. Cal. Interval Due Date
Receiver Agilent N9038A MY51210142 1 year 11/11/2015
Wireless Connectivity .
Test Set Agilent N4010A MY49080305 1 year 10/23/2015
Loop Antenna Schwarzbeck FMZB1519 1519-020 1 year 03/25/2016
LISN R&S ENV216 100069 2 years 07/27/2016
3m Chamber &
Accessory Equipment ETS-LINDGREN FACT-3 CT-0000336 3 years 11/26/2017
Microwave Preamplifier | EM Electronics EM30180 3008A02425 1 years 02/27/2016
Power Splitter Agilent 11667C/ 52401 | MY53806148 2 years 02/27/2016
Bilog Antenna Schwarzbeck VULB9160 9160-3316 3 years 09/19/2016
VHF-UHF-Biconical
Antenna Schwarzbeck VUBA9117 9117-263 3 years 09/19/2016
Broac-Band Horn Schwarzbeck | BBHA9120D | 9120D-942 3 years 09/19/2016
Broad-Band Horn Schwarzbeck | BBHA9120D | 9120D-943 3 years 09/19/2016
Antenna
Horn Antenna(18-40GHz) ETS 3116 00070497 3 years 07/18/2016.
3.4 SUPPORT EQUIPMENT
Equipment Manufacturer Model Serial No. Due Date
Signal Generator Agilent N4010A MY50140938 | 10/23/2015

3.5 TEST FACILITY
All test facilities used to collect the test data are located at Shanghai Institute of
Measurement and Testing Technology EMC Lab., Shanghai, China.
The site and apparatus are constructed in conformance with the requirements of ANSI

C63.4: 2009, CISPR 16-1-1 and other equivalent standards. The laboratory is compliance

with the requirements of the ISO/IEC/E 17025.

3.6 TEST SETUP CONFIGURATION
The information contained within this report is intended to show verification of
compliance of the EUT to the requirements of CFR 47 FCC Part 15.247.
Unilab has verified the construction and function in typical operation. All the test modes
were carried out with the EUT in normal operation, which was shown in this test report .
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4. CHANNEL SEPARATION
4.1 TEST SETUP

1
L

Fower Divider

EUT
Spectrum Analyzer O
Base Station
4.2 LIMITS

Limits =25 kHz or 20 dB bandwidth of hopping channel

4.3 TEST PROCEDURE

The EUT have its hopping function enabled. Use the following spectrum analyzer settings:
Span = wide enough to capture the peaks of two adjacent channels

Resolution (or IF) Bandwidth (RBW) 2 1% of the span

Video (or Average) Bandwidth (VBW) = RBW

Sweep = auto

Detector function = peak

Trace = max hold

Allow the trace to stabilize. Use the marker-delta function to determine the separation
between the peaks of the adjacent channels.
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4.4 TEST RESULT

GFSK
Channel Separation: 1.000MHz

Mkr1 2.440 052 GHz
Ref 20.00 dBm 7 913 dBm

#VBW 100 kHz

MER WODE TRC SCL = W FLUHCTION FUNCTION WIDTH FUNLCTION VialUE

18 I3Hz
08 GHz |

I1/4-DQPSK
Channel Separation: 1.000MHz
Mkr3 2. -1--1_’_&_."7?' GHz

#VBW 100 kHz

MER W0DE TRC SCL 2 W FLUNCTION FUNCTION wIDTH FUNCTION VALUE &

156 I:-Hz
7T GHz |
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8-DPSK
Channel Separation: 1.000MHz

Mkr3 2.442 017 GHz
Ref 20.00 dBm 2.946 dBm

. Span 3.000 MHz
Res BW 100 kHz #VBW 100 kHz Sweep 1.000 ms (1001 pts)

MKR WMODE TRC SCL 4 ki FUNCTIOMN FUNCTION WIDTH FUMCTION WALLIE #

2440 151 GHz 3.847 dBm
2441 138 GHz 4.003 dBm

2442 017 GHz 2346 dBm
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5. MINIMUM HOPPING CHANNELS
51 TEST SETUP

)
L

Fower Divider

EUT
Spectrum Analyzer O
Base Station
5.2 LIMITS

Limits =15 Channels

5.3 TEST PROCEDURE

The EUT have its hopping function enabled.

Use the following spectrum analyzer settings:

Span = the frequency band of operation

RBW = 1% of the span

VBW = RBW

Sweep = auto

Detector function = peak

Trace = max hold

Allow the trace to stabilize. It may prove necessary to break the span up to sections, in order
to clearly show all of the hopping frequencies.
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5.4 TEST RESULT

GFSK
Hopping Channel: 79 channels

Mkr1 ‘2.4'}_‘_5 864 GHz
Ref 20.00 dBm 8.415 dBm

1

FRASA RS R A A M A LAl R AR A A AR A AR AT A A R A AR LR A LR
!

Stop 2.48500 GHz
#Res BW 1.0 MHz #VEW 3.0 MHz Sweep 1.000 ms (1001 pts)

I1/4-DQPSK
Hopping Channel: 79 channels

Start 2.39900 GHz Stop 2.48500 GHz
FRes BW 1.0 MHz #VEBW 3.0 MHz Sweep 1.000 ms (1001 pts)
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8-DPSK
Hopping Channel: 79 channels

MEkr1 2.464 9_5:_" GHz
Ref 20.00 dBm

et L L T L e P Y Ly ".."'.."-"r".u“v-‘-'\"l
7

Stop 2.48500 GHz
fRes BW 1.0 MHz #VEW 3.0 MHz Sweep 1.000 ms (1001 pts]
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6. OCCUPIED BANDWIDTH
6.1 TEST SETUP

.
L

Fower Divider

EUT
Spectrum Analyzer O——
Base Siation
6.2 LIMITS

Limits 225 kHz or 2 to 3 times the 20 dB bandwidth

6.3 TEST PROCEDURE

Place the EUT on the table and set it in transmitting mode. Remove the antenna from the
EUT and then connect a low loss RF cable from the antenna port to spectrum analyzer.
The loss between RF output port of the EUT and the input port of the tester will be taken into
consideration.

The measurement will be conducted at three channels.

BT: Low(0), Middle(39) and High (78).

Using occupied BW measurement function of spectrum analyzer and settings are:

XdB = -20dB

RBW =20KHz

VBW =RBW

Span = approximately 2 to 3 times the 20 dB bandwidth, centered on a channel

Sweep = auto

Detector function = peak

Trace = max hold
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6.4 TEST RESULTS
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Channel | 20dB bandwidth (kHz) | 99% bandwidth (kHz)
GFSK

BT CHO 834.1 800.30
BT CH39 826.3 799.51
BT CH78 833.8 805.43
11/4-DQPSK

BT CHO 1318 1191.3
BT CH39 1318 1191.9
BT CH78 1323 1193.3
8-DPSK

BT CHO 1286 1195.6
BT CH39 1277 1197.0
BT CH78 1290 1194.6
GFSK

Bluetooth Channel O

Ref 20.00 dBm

#Res BW 20 kHz #VBW 20 kHz

Occupied Bandwidth Total Power
800.30 kHz

Transmit Freq Error 7.754 kHz OBW Power
* dB Bandwidth 834.1 kHz x dB

Span 5 MHz
Sweep 1947 ms

13.6 dBm

99.00 %
-20.00 dB
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Bluetooth Channel 39

Ref 20.00 dBm
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#Res BW 20 kHz #VBW 20 kHz

Occupied Bandwidth Total Power

799.51 kHz

8.169 kHz OBW Power
826.3 kHz X dB

Transmit Freg Error
¥ dB Bandwidth

Bluetooth Channel 78

Span 5 MHz
Sweep 19.47 ms

13.7 dBm

99.00 %
-20.00 dB

Ref 20.00 dBm

\*”thwwmm

Center 2.48 GHz
#Res BW 20 kHz

#VBW 20 kHz

Occupied Bandwidth Total Power

805.43 kHz

8.622 kHz OBW Power
833.B kHz x dB

Transmit Freq Error
¥ dB Bandwidth

Span 5 MHz
Sweep 19.47 ms

13.8 dBm

99.00 %
-20.00 dB
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I1/4-DQPSK
Bluetooth Channel O

Ref 20.00 dBm

Unilab
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dl'_.L 'H'L .JﬂI
.J;J",-vhu'b' AT | e '-u'-x*"‘».‘-,f.n,rlh

|'
™
A T

e .

#Res BW 20 kHz #VEBW 20 kHz

Occupied Bandwidth Total Power

1.1913 MHz

3.995 kHz OBW Power
1.318 MHz x dB

Transmit Freq Error
¥ dB Bandwidth

Bluetooth Channel 39

Ref 20.00 dBm

Span 5 MHz
Sweep 1947 ms

12.3 dBm

99.00 %
-20.00 dB

L JH. f‘~"'h‘ .]’Jll.'}'-‘rﬂ‘rﬂ-i:"-«hh"k.‘w'x\x

#VBW 20 kHz

Occupied Bandwidth Total Power

1.1919 MHz

4.754 kHz OBW Power
1.318 MHz x dB

Transmit Freq Error
¥ dB Bandwidth

12.3 dBm

99.00 %
-20.00 dB
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Bluetooth Channel 78

Ref 20.00 dBm
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(1
W !

H Ay
JHHMJW*WJMF# "‘f-"*"“’) J

Center 2.48 GHz
#Res BW 20 kHz #VBW 20 kHz

Occupied Bandwidth Total Power
1.1933 MHz

Transmit Freg Error 6.062 kHz OBW Power
¥ dB Bandwidth 1.323 MHz ¥ dB

8-DPSK
Bluetooth Channel O

Ref 20.00 dBm

12.1 dBm

99.00 %
-20.00 dB

#VBW 20 kHz

Occupied Bandwidth Total Power
1.1956 MHz

Transmit Freq Error -3.435 kHz OBW Power
¥ dB Bandwidth 1.286 MHz ¥ dB

Span 5 MHz
Sweep 19.47 ms

12.6 dBm

99.00 %
-20.00 dB
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Bluetooth Channel 39

Ref 20.00 dBm

Unilab
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#VBW 20 kHz

Occupied Bandwidth Total Power

1.1970 MHz

Transmit Freq Error -3.123 kHz OBW Power
¥ dB Bandwidth 1.277 MHz ®x dB

Bluetooth Channel 78

Ref 20.00 dBm

Sweep 19.47 ms

12.4 dBm

99.00 %
-20.00 dB

1 oo
,,m“ﬂﬂf'r -t ﬁ""vl pr,ﬁlv

"\'LL.-

#VBW 20 kHz

Occupied Bandwidth Total Power

1.1946 MHz

Transmit Freq Error -1.619 kHz OBW Power
¥ dB Bandwidth 1.290 MHz % dB

Span 5 MHz
Sweep 19.47 ms

12.7 dBm

99.00 %
-20.00 dB
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7. DWELL TIME
7.1 TEST SETUP

)
L

Fower Divider

EUT
Spectrum Analyzer Oo——
Base Station
7.2 LIMITS

Limits <400.00ms

7.3 TEST PROCEDURE

The EUT must have its hopping function enabled.
Use the following spectrum analyzer settings:
Span = zero span, centered on a hopping channel
RBW < Channel Separation

VBW = RBW

Sweep = as necessary to capture the entire dwell time per hopping channel

Detector function = peak

Trace = max hold

If possible, use the marker-delta function to determine the dwell time. If this value varies with
different modes of operation (e.g., data rate, modulation format, etc.), repeat this test for
each variation.
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7.4 TEST RESULTS

Page 24 of 99

GFSK
Packet N x(ms) Calculation formula Result(T)(ms)
DH1 2 0.386 1600 ) _ 1600 123.5
T = xx%(04x%79)=———x xx31.6
TOx N TOx N
DH3 4 1.620 BHL N=2: 259.2
DH3, N=4,
DH5 6 2.885 DHS, N=6 307.7
I1/4-DQPSK
Packet N x(ms) Calculation formula Result(T)(ms)
DH1 2 0.460 16GO0 ) _ 1600 147.2
T = xx%(04%79) = ———x xx31.6
TOx N TOuN
DH3 4 1.644 DH1 N=2: 263.0
DH3, N=4,
DH5 6 2.852 DHS, N=B 304.2
8-DPSK
Packet N x(ms) Calculation formula Result(T)(ms)
DH1 2 0.396 1600 ) 1600 126.7
7= xx%(0.4x79) = ———x xx31.6
T9x ol |
DH3 4 1.618 BHL N=2: 258.9
DH3, N=4;
DH5 6 2.885 DHS, N=6 307.7
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GFSK
Single Channel-DH1 packet
AMEKr1 386.0 ys

Ref 20.00 dEBm -0.342 dB

Xr—

(e ..Jn.ITTJ

L'rﬁ.‘l.’\"ﬂ"‘ﬂt‘fwﬂll "F'IJ.“J-\-I,I,,..r,-.qh"P-.‘-.‘- ﬂﬁrﬂ.*“v th"'vuﬂ'plfj"‘h&uu bt g, Wy

Center 2.480000000 GHz Span 0 Hz
#/BW 1.0 MHz Sweep 2.000 ms (1001 pts)

MER BODE TRC SCL = i FUNCTION FUNCTION wIDTH FUNCTION ViLUE &
L)

' I I N
B

Single Channel-DH3 packet

1.62(
2.529

AMEr1 - ms
- dB

Ref 20.00 dBm

iy

’-—Ir-—n..-ﬁ-"- e g = P 11.-!--4% -

=

L e B L R TP ] B, — L e

Center 2.480000000 GHz Span 0 Hz
#VBW 1.0 MHz Sweep 5.000 ms (1001 pts)

MER WODE TRC SCL * " FUNCTION FUNCTION WIDTH FUNCTIDNVALUE =~
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Single Channel-DH5 packet

AMEr1 2.885 ms
Ref 20.00 dBm -0.065 dB

4102
|

g et T et M o e !

Center 2.480000000 GHz Span 0 Hz
#VBW 1.0 MHz Sweep 5.000 ms (1001 pts)

MER WODE TRC SCL = W FUHCTION FUNCTION WIDTH FUNCTION ViaLLUE &

(A2 (1 t[(a) 0000 2896ms/(A) 0,065 dB)

7500 us| 7.153 dBm

I1/4-DQPSK
Single Channel-DH1 packet

AMkr1 460.0 us
Ref 20.00 dBm -0.700 dB
"IE.E

B e T,

b et b bl et o R i i e s L Mk Btk Lot el

Center 2.480000000 GHz Span 0 Hz
#VBW 1.0 MHz Sweep 2.000 ms (1001 pts)

MER B0DE TRC SCL X i FUNCTION FUNCTIOMN wI0TH FUNCTION ¥ALUE &
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Single Channel-DH3 packet
AMkr1 1.644 ms
Ref 20.00 dBm -0.384 dB
142

PO OO SOOI RO, |

2

i+ '-‘11"-'~""“"1'[T-|1‘ Ay

|
U et gL R PR

Center 2.480000000 GHz Span 0 Hz
#VBW 1.0 MHz Sweep 4.000 ms (1001 pts)

MER MODE TRC SCL ® i FLINCTION FUNCTION wIDTH FUNCTION VLUE =

Single Channel-DH5 packet

AMEKr1 2.852
Ref 20.00 dBm 1.468

142

X‘H"""‘".Wr*m**ﬁ*"*"'-x-r'-n-f"n-"-"'-'*'w-fm*tr*-*‘-*'f'T'++frf"1-w"ﬁ'rhh*-rrﬂ-‘ﬂ'*"""'*?|

.Ll'h.l"‘-"'li"‘f ool

Center 2.480000000 GHz
Res BW 1.0 MHz #VBW 1.0 MHz

MER B0DE TRC SCL X i FUNCTION FUNCTION WIDTH FUNCTION VBLUE &

504.0 us| 3.258 dBm
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8-DPSK
Single Channel-DH1 packet

AMEKr1 396.0 ys
Ref 20.00 dBm 0.466 dB

§182

i B

g

‘“‘rﬂ W‘*‘ﬂ‘ﬂ

el T et 1| B s i e L L o L e Lkl h T YUY L S )

Center 2.480000000 GHz
#VBW 1.0 MHz

MER W0DE TRC SCL X i FLUNCTION FUNCTION wWIDTH FUNLCTION VBLUE &
(]

AMEKr1 1.618 ms
5.014 dB

A
1II.|
1A T4

".Tm."-.-'rr-‘" .'ﬁ'.vr-fr-ﬂ-r-lwfrnqtr-ﬁ: quﬂq—w-«warwrr-'rl,-.fh-'m1f.#ﬂ*11-.'1-'|

f
1y L
ittt oA e e R ety

Center 2.480000000 GHz

#VBW 1.0 MHz

MER W0DE TRC SCL 2 W FLUNCTION FUNCTION wIDTH FUNCTION VALUE &




L]
Unilab(Shanghai) Co.,Ltd. Unilab
Report No. : UL41320150312CE/FCC002-4 Page 29 of 99

Single Channel-DH5 packet

AMEr1 2.885 ms
Ref 20.00 dBm -0.175 dB

L e

I.'p.;r.'ﬁ-'t;.u'..pft-,'f“r-.t'|_w

Center 2.480000000 GHz
#V/BW 1.0 MHz

MER MODE TRC SCL = W FUNCTION FUMCTION wiDTH FUNCTIDN VBLUE &
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8. PEAK OUTPUT POWER (CONDUCTION)
8.1 TEST SETUP

Fower Divider

EUT
Spectrum Analyzer O——
Base Station
8.2 LIMITS

The maximum peak output power of the intentional radiator shall not exceed the following:

1. According to §15.247(a)(1), Frequency hopping systems shall have hopping channel
carrier frequencies separated by a minimum of 25 kHz or the 20 dB bandwidth of the
hopping channel, whichever is greater. Alternatively, frequency hopping systems
operating in the 2400-2483.5 MHz band may have hopping channel carrier frequencies
that are separated by 25 kHz or two-thirds of the 20 dB bandwidth of the hopping channel,
whichever is greater, provided the systems operate with an output power no greater than
125 mW.

2. According to §15.247(b)(3), for systems using digital modulation in the bands of 902-928
MHz, 2400-2483.5 MHz, and 5725-5850 MHz: 1 Watt.

3. According to §15.247(b)(4), the conducted output power limit specified in paragraph (b)
of this section is based on the use of antennas with directional gains that do not exceed 6
dBi. Except as shown in paragraph (c) of this section, if transmitting antennas of
directional gain greater than 6 dBi are used, the conducted output power from the
intentional radiator shall be reduced below the stated values in paragraphs (b)(1), (b)(2),
and (b)(3) of this section, as appropriate, by the amount in dB that the directional gain of
the antenna exceeds 6 dBi.

8.3 TEST PROCEDURE

After a radio link has been established between EUT and Base station, using spectrum
analyzer to measure the output power of the cell signal of the EUT, and record the max. The
loss between RF output port of the EUT and the input port of the tester will be taken into
consideration.

The measurement will be conducted at three channels:

Bluetooth: Low(0), middle(39) and High (78),

Set the spectrum analyzer as RBW = 3MHz, VBW = 3MHz, Span = 10MHz, Sweep = auto
Detector = Peak, Trace mode = max hold
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8.4 RESULTS & PERFORMANCE

Unilab
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GFSK
Channel Peak power (dBm) Peak power (mW) Limit (mW) Result
0 (2402MHz) 7.898 6.16 Pass
39 (2441MHz) 7.939 6.22 125 Pass
78 (2480MHz) 7.879 6.14 Pass
I1/4-DQPSK
Channel Peak power (dBm) Peak power (mW) Limit (mW) Result
0 (2402MHz) 7.819 6.05 Pass
39 (2441MHz) 7.828 6.06 125 Pass
78 (2480MHz) 7.817 6.05 Pass
8-DPSK
Channel Peak power (dBm) Peak power (mW) Limit (dBm) Result
0 (2402MHz) 8.600 7.24 Pass
39 (2441MHz) 8.507 7.09 125 Pass
78 (2480MHz) 8.509 7.09 Pass

Bluetooth GFSK Channel 0

Ref 20.00 dBm

Center 2.402000 GHz
FrRes BW 3.0 MHz

#VBW 3.0 MHz

Span 10.00 MHzZ
Sweep 1.000 ms (1001 pts]
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Bluetooth GFSK Channel 39
Mkr1 2.440 50 GHz
Ref 20.00 dBm

Center 2.441000 GHz Span 10.00 MHz
#Res BW 3.0 MHz #FVBW 3.0 MHz Sweep 1.000 ms {1001 pts)

Bluetooth GFSK Channel 78

Mkr1 2.479 82 GHz
7.879 dBm

Center 2.4380000 GHz Span 10.00 MHz
#Res BW 3.0 MHz #VEW 3.0 MHz Sweep 1.000 ms {1001 pts)
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Bluetooth I1/4-DQPSK Channel 0
Mkr1 2.402 38 GHz
Ref 20.00 dBm 7.819 dBm

Center 2402000 GHz Span 10.00 MHz
#Res BW 3.0 MHz #VEW 3.0 MHz Sweep 1.000 ms (1001 pts)

Bluetooth I1/4-DQPSK Channel 39

Mkr1 2.440 80 GHz
7.828 dBm

Center 2.441000 GHz Span 10.00 MHz
#Res BW 3.0 MHz #/BW 3.0 MHz Sweep 1.000 ms {1001 pts)
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Bluetooth I1/4-DQPSK Channel 78

Mkr1 2,480 04 GH3

Ref 20.00 dBm 7.817 dB

Center 2420000 GHz Span 10.00 MHz
#Res BW 3.0 MHz #VEW 3.0 MHz

Sweep 1.000 ms {1001 pts
Bluetooth 8-DPSK Channel 0

Mkr1 2.401 88 GHz

Ref 20.00 dBm 8.600 dBm

Center 2.402000 GHz

Span 10.00 MHz
#Res BW 3.0 MHz #VEW 3.0 MHz Sweep 1.000 ms {1001 pts)
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Bluetooth 8-DPSK Channel 39
Mkri 2.440 99 GHz
Ref 20.00 dBm 8.507 dBm

Center 2.441000 GHz Span 10.00 MHz
#Res BW 3.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

Bluetooth 8-DPSK Channel 78
Mkr1 2.479 74 GHz
Ref 20.00 dBm 8.509 dBm

Center 2.420000 GHz Span 10.00 MHz
#Res BW 3.0 MHz #/EW 3.0 MHz Sweep 1.000 ms (1001 pts)
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9. SPURIOUS EMISSIONS (CONDUCTION)
9.1 TEST SETUP

Fower Divider

EUT
Spectrum Analyzer o
Base Station
9.2 LIMITS

Limit <(P-20dB)

Note: P is the highest level of the desired power

9.3 TEST PROCEDURE

The EUT was connected to Spectrum Analyzer and Base Station via power divider. Use the
following spectrum analyzer settings:

Span = wide enough to capture the peak level of the in-band emission and all spurious
emissions (e.g., harmonics) from the lowest frequency generated in the EUT up through
the 10th harmonic. Typically, several plots are required to cover this entire span.

RBW = 100 kHz; VBW=300 kHz; Sweep = auto; Detector function = peak; Trace = max hold
Allow the trace to stabilize. Set the marker on the peak of any spurious emission recorded.
The level displayed must comply with the limit specified in this Section.
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9.4 RESULTS & PERFORMANCE

Bluetooth traffic mode GFSK
Channel 0; (9 kHz~3GHz)

Mkr1 2403 0 GHz
5.379 dBm

"
5.3

Ref 20.00 dBm D

) " I,'I‘jhl | .iwﬂlﬂl'-'lﬁ'lmhr.,.l‘
J:4Ahr*4..e4f.f.-#-tﬂi'd~.»-d4--|uﬂ‘-1ﬁ-"ﬂ"lr.r“'wﬁtﬁ’*‘w.l'm*«wmlmf-'-"-fn"*“"l bk

Start 9 kHz Stop 3.000 GHz
#Res BW 100 kHz #VEBW 300 kHz Sweep 286.7 ms (1001 pts)

Note: The point mark1 is carrier.

Channel 0; (3~12.75) GHz
Mkr1 7.212 00 GHz
Ref 20.00 dBm -41.710 dBm

“I

. J'"'"IJ ﬂfﬂl"'h il qw‘vl.u]._p"I-'H.H#r!m-l_lﬂllﬂ‘.ijﬂ.ﬂ"‘ﬂ-'l'l.,..‘lﬂlﬂ.\. *"‘ﬂ}n‘)’m‘_.-'r*f"l'"‘ " J-'.,fpul m AL Lonpasty H‘f'i'ﬂn'ﬂ"*"l‘d‘“

Start 3.000 GHz Stop 12.750 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 931.9 ms (1001 pts)
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Channel 0; (12.75~25) GHz

Mkr1 24.388 GHz
Ref 20.00 dBm =33.004 dBm

1

. g J.»L;-'HI'H.L-',I'
il Lt $'.|L|HJII"" '-*J 1 e l.l[r"ll"ﬂf"hjf,ﬁ'-n‘ﬂ"l LY I|T|'“1|1J|l‘ (2% le‘h *WF .
'-.-l.r-.u:.»-r"'muﬁﬂu-.»* b

Start 12.750 GHz Stop 25.000 GHz
#Res BW 100 kHz #VEW 300 kHz Sweep 1.171 s (1001 pts)

Channel 39; (9 kHz~3.0GHz
Mkr1 2.442 0 GHz
Ref 20.00 dBm 6.923 dBm

| 1 . i Aty
l,,,\"hﬂ-""w-&'j‘h'f"""’lw'hf" Jhot .i-f""l-‘lkll‘r‘\' e m,-';‘H'url“'T"l‘“."" 4““&".,-%“"1‘1"!"*‘“ sl |"|-I"'1 b

Start 9 kHz Stop 3.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 286.7 ms (1001 pts)

Note: The point mark1 is carrier.
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Channel 39; (3.0~12.75) GHz

Mkr1 7.212 00 GHz

Refl 20.00 dBm

“I

Ij-'u.‘_l-‘l!'«"'ﬂ. J'Iv.I: Wl q.rk*uj,p..-»...1.lu.1-%JA'.-.:M'\WH‘F-II‘IF,H-H-J f*'*#’-‘U.I.nT Sl Jﬂl.-'-"i-l.lll. ﬁ'-l.,h P p}r"l-’jff"lhrﬂﬂ'n""nw‘

Start 3.000 GHz Stop 12.750 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 931.9 ms (1001 pts)

Channel 39; (12.75~25) GHz

Fakr |

Ref 20.00 dBm

‘ 1
" " (h

w'}".-h-r'm J’*“W‘M'W-MJ'N\!F‘# b 'L..-'u'Hﬁ-'\Hrir‘F'.ﬂf' H‘”""“"h“*""-*"lﬁt'-.“f"ﬁﬂ""'*‘i'nlﬁ sl
et 4

Start 12,750 GHz Stop 25.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.171 5 (1001 pts)




L]
Unilab(Shanghai) Co.,Ltd. Unilab
Report No. : UL41320150312CE/FCC002-4 Page 40 of 99

Channel 78; (9kHz~3.0GHz

Ref 20.00 dBm

e !
As ‘\u_,r..#fr. HJ.PJMH-"."‘. Pl Hl‘l'*lnl'i"-f
. Al iy vty prmere i oltly Ll 14,JIHI1» o !

Start 9 kHz Stop 3.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 286.7 ms (1001 pts)

Note:The point mark1 is carrier.

Channel 78; (3.0~12.75) GHz
Mkri 6.627 00 GHz
Ref 20.00 dBm ~41.417 dBm

1

g }_]]'1!1. A‘L.I' " u»""l'l l'f"n"*r .IuH..lm'r-i'-’ WA, J}h -.L.ﬂi"l'm.l‘,,.b j -I"“"Ill“ " ot J|'r'r|l"' Jon WM#"* Mol "HLJ el e Jgkpun

Stop 12.750 GHz
#VEBW 300 kHz Sweep 931.9ms (1001 pts)
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Channel 78; (12.75~25) GHz

Mkr1 24522 GHz
Ref 20.00 dBm -33.112 dBm

1
M
oy eyt K
. v Wlﬂl‘r‘#ﬂ“‘l#ﬂl‘h 1 Al W“JI" K thh *ﬂ"‘-m&"lﬂmg.'i-."'-ﬂ" et 'ﬂ.u'l'ﬁ‘\" 1‘.#‘"’!“..‘#[-1-1‘,%
MHLW i P A

Start 12.750 GHz Stop 25.000 GHz
#Res BW 100 kHz #VEW 300 kHz Sweep 1.171 s (1001 pts)

Bluetooth; traffic mode; 11/4-DQPSK
Channel 0 (9 kHz~3.0GHz)

Mkri ‘2._4[]3 0 GHz
Ref 20.00 dBm 3.116 dBm

'-h*.n**lnf'l}r"‘h'b MPTLT

~ Pttt
P e pea il Al .-*.L' Ugasty, ﬂi__j,“..l.;.l.ﬁ PP bt S g e e e

Start 9 kHz Stop 3.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 286.7 ms (1001 pts)

Note:The point mark1 is carrier.
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Channel 0 (3GHz~12.75GHz)

Ref 20.00 dBm

’1

A '“l%'r'm“*"'Hﬂ"'l'lm"'“qp‘mdw"uhﬂ Lia Aty l”ﬁlh.;.‘r AFRERT TR Y TN "r'tﬂ.']u““'"""‘l'f'll

Start 3.000 GHz Stop 12.750 GHz
#Res BW 100 kHz #VEW 300 kHz Sweep 931.9 ms (1001 pis)

Channel 0 (12.75GHz~25GHz)

Mkr1 24.547 GHz
Ref 20,00 dBm -32.534 dBm

'1

, ket
3, w w.,_.-hﬂ_..u‘_#“""m\#u,:#-1,__,!,;,‘1'&"4_‘#“_}""“*'

it e b
— e il

Start 12.750 GHz Stop 25.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.171 s {1001 pts)
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Channel 39 (9 kHz~3.0GHz)

Mkr1 2.442 0 GHz
Ref 20.00 dBm 1.668 dBm

el
R0 |- lI-"‘." -.dﬁﬂl' hh'“n"f jl.MJ,lrl—'l,
i A g gl o b a il

Start 9 kHz Stop 3.000 GHz
#Res BW 100 kHz #VEBW 300 kHz Sweep 286.7 ms (1001 pts)

Note:The point mark1 is carrier.

Channel 39 (3.0GHz ~12.75GHz)

Mkr1 5.691 j:“:l GHz
Ref 20.00 dBm -41.994 dBm

1

B e L PP PORN BT PP er Y Pl

Start 3.000 GHz Stop 12.750 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 931.9 ms (1001 pts)
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Channel 39 (12.75GHz ~25GHz)

Mkr1 24 755 GHz
Ref 20.00 dBm =32.344 dBm

{
Rl2s
" o, - dipe=s?
J.r-\q-l-k'll i"u'r"‘m'““-lr HH' i U‘JIIMT\* . .‘r'_lrfa,."__.J-.lﬂ-. o n.‘lﬂ,.lﬁ-ﬂ.h‘l *u-h}m-m
' JH- RE L] o=
g P

Start 12.750 GHz Stop 25.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.171 s (1001 pts)

Channel 78 (9 kHz~3.0GHz)

Mkr1 2.481 0 GHz
Ref 20.00 dBm 1.770 dBm

.,.H.,.p’#ﬂyﬁ h!.;f_.u r".*-i

‘___“.‘ I_’rl‘ﬂ,jﬂhl.
AT A b e bt e 1 w

Start 9 kHz Stop 3.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 286.7 ms (1001 pts)

Note:The point mark1 is carrier.
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Channel 78 (3.0GHz ~12.75GHz)

Ref 20.00 dBm

"I
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Start 3.000 GHz Stop 12.750 GHz
#Res BW 100 kHz #VEW 300 kHz Sweep 931.9 ms (1001 pts)

Channel 78 (12.75GHz ~25GHz)

Mkr1 24.571 GHz
Ref 20.00 dBm -31.954 dBm
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Start 12,750 GHz Stop 25.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.171 s {1001 pts)
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Bluetooth traffic mode 8-DPSK
Channel 0; (9 kHz~3.0 GHz

Mkr1 2.403 0 GHz
Ref 20.00 dBm 9.981 dBm

. Lot T T J\\}-W-IJ""'M-HNJ)?P‘
#.a.u-wﬂv-'-h-'-ﬂ"-"-"‘“*‘v'-‘f*"-'.-*'ﬂ-'lﬁhu,.u.w.vﬂ HrsrrailasticlmparpnalaflmateT

Start 9 kHz Stop 3.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 286.7 ms (1001 pts)

Note:The point mark1 is carrier.

Channel 0; (3.0~12.75) GHz

Mkr1 6.861 00 GHz
Ref 20.00 dBm =-11.409 dBm

1
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Start 3.000 GHz Stop 12.750 GHz
#Res BW 100 kHz #VEBW 300 kHz Sweep 931.9 ms (1001 pts)
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Channel 0; (12.75~25) GHz
Mkr1 24.486 GHz
Ref 20,00 dBm -31.756 dBm

‘1

bl -_.I“l' "L)" -
=l L " LI '\l' .~ ?..H’H
|" ™ -.;.-a.-rPih'*ﬂthﬁj'rrmw.n.*l'i.\-,&.-,{“‘ 10, [ et T . e ndll
g, R bt e
i

Start 12.750 GHz Stop 25.000 GHz
#Res BW 100 kHz #VEBW 300 kHz Sweep 1.171 s (1001 pts)

Channel 39; (9kHz~3.0 GHz)
Mkr1 2.442 0 GHz
Ref 20.00 dBm 2.808 dBm
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Start 9 kHz Stop 3.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 286.7 ms (1001 pts)

Note: The point mark1 is carrier.
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Channel 39; (3~12.75) GHz

Mkr1 6.870 75 GHz
Ref 20.00 dBm -41.820 dBm
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Start 3.000 GHz Stop 12.750 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 931.9 ms (1001 pts)

Channel 39; (12.75~25) GHz
Mkr1 24.473 GHz
Ref 20.00 dBm =-32.611 dBm
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Start 12.750 GHz Stop 25.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.171 s (1001 pts)
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Channel 78; (9kHz~3.0GHz

Mkr1 2.481 0 GHz
Ref 20.00 dBm 1.884 dBm
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Start 9 kHz Stop 3.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 286.7 ms (1001 pts)

Note: The point mark1 is carrier.

Channel 78; (3~12.75) GHz
Mkr1 12.447 75 GHz
Ref 20.00 dBm ~41.370 dBm
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Start 3.000 GHz Stop 12,750 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 931.9ms (1001 pts)
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Channel 78; (12.75~25) GHz
Mkr1 24.510 GHz
Ref 20,00 dBm -33.111 dBm
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Start 12.750 GHz Stop 25.000 GHz
#Res BW 100 KHz #VBW 300 kHz Sweep 1.171 s (1001 pts)
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10. BAND EDGE MEASUREMENT
10.1 TEST SETUP

Antenna

/ tower

|- > 3m < Horn

—
EUT
_\ 4m

/ antenna
Spectrum
/ 1 analyzer
[ )
; : \
|

T bl v M ‘
urntable 0.8m Im \ -
A A ~ Pre-amp ‘\Q % S
] [ ]
10.2 LIMITS

According to §15.247(c), in any 100 kHz bandwidth outside the frequency bands in which
the spread spectrum intentional radiator in operating, the radio frequency power that is
produced by the intentional radiator shall be at least 20dB below that in the 100kHz
bandwidth within the band that contains the highest level of the desired power, In addition,
radiated emissions which fall in the restricted bands, as defined in §15.205(a), must also
comply with the radiated emission limits specified in15.209(a).

10.3 TEST PROCEDURE

The EUT is placed on a turntable, which is 0.8m above the ground plane.

The turntable shall be rotated for 360 degrees to determine the position of maximum
emission level.

EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out the
highest emission.

Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of the emission:

PEAK: RBW=VBW=1MHz / Sweep=AUTO

AVERAGE: RBW=1MHz / VBW=10Hz / Sweep=AUTO

Repeat the procedures until all the PEAK and AVERAGE versus POLARIZATION are
measured.
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10.4 RESULTS & PERFORMANCE
Radiated Band Edge:

BT GFSK (Low Channel)

Detector mode: Peak Polarity: Horizontal
12518ve! (dBuVim)
120
100 - .

80 FCe cuﬂs.a PR

60 FCC EI,L ;&-a A
0TS N OO S ) [ O S W 1 o

2M0  2320. 2330. 2340, 2350, 2360, 2370, 2380, 2390. 2400. 2410

Frequency (MHz)

Site : chamber
Condition : FCC CLASS-B PK 3m BBHA9120D(943) HORIZONTAL
EUT .
Model Name :
Temp,/Humi « 23 2 I52°%
Power Rating: AC 128V/6@Hz
Mode : GF5K (CHe
Memo b

ReadAntenna Cable Preamp Limit Over

Freq Level Factor Loss Factor Level Line Limit Remark

MHz dBuW dB/m dB dB dBuV/m dBuV/m dB

lpp 2402.20 99.72 27.54 7.13 38.34 96.85 74.88 22.85 Peak
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Detector mode: Peak Polarity: Vertical

y5L6vel (4BUVIm)

;
80 - Fec cuﬂ,s.a PK

60 FCC ELLEL.BAU
Lot

2310 2320. 2330. 2340. 2350, 2360. 2370. 2380. 2390, 2400. 2410
Freguency (MHI)

Site : chamber
Condition : FCC CLASS-B PK 3m BBHA912eD(943) VERTICAL
EUT :
Model MName
Temp/Humi + 33 02 J52 %
Power Rating: AC 128V/G68H:z
Mode 1 GFSK CHe
Memo -
ReadAntenna Cable Preamp Limit Over

Freq Level Factor Loss Factor Level Line Limit Remark

MHz dBuV dB/m dB dB dBuV/m dBuVY/m dB

1 pp 2402.20 98.11 27.54 7.13 38.34 386.44 74.98 121.44 Peak
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Detector mode: Average
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Polarity: Horizontal

s Level (dBuVim)

100
80 FCC CLARS-B PK
60 - : : FCC cJ &s.a AV
- s
20

2310 2320 2330. 2340, 2350, 2360. 2370. 2380, 2390, 2400. 2410

Site -
Condition H
EUT :
Model Mame :
Temp/Humi -
Power Rating:
Mode
Memo

Frequency (MHz)

chamber
FCC CLASS-B PK 3m BEHA9128D(943) HORIZONTAL

23 C /52 %
AC 128V/68Hz

: GFSK CH8

ReadAntenna (C(able Preamp Limit Over

Freq Level Factor Loss Factor Level Line Limit Remark

MHz

dBuV  dB/m db dB dBuV/m dBuV/m db

1pp 2402.08 B81.69 27.54 7.13 38.34 78.82 54.00 24.82 Average
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Detector mode: Average Polarity: Vertical
125 LEvel (dBuVim)
120) !
100)
804 ' ' FCC cufsn PK
80} ' ' FCC ELJESB v
20|

230 23H. 2330. 2340, 2350. 2360. Z370. 2380, 2390, 2400. 2410

frequency (MHz)

Site : chamber
Condition t FCC CLASS-B PK 3m BBHABlZBD(943) VERTICAL
EUT '
Model MName
Temp/Humi s 232 52 %
Power Rating: AC 128V/6@Hz
Mode :+ GFS5K CHe
Memo :

Readf@ntenna Cable Preamp Limit Owver

Freq Level Factor |Loss Factor Level Line Limit Remark

MHz dBuV  dB/m dg dB dBuV/m dBuV/m dB

1pp 2482.08 71.62 27.54 7.13 38.34 67.95 54.8@ 13.55 Average
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BT GFSK (High Channel)

Detector mode: Peak Polarity: Horizontal

120 €Yel (dBuVim)

10|
1

FCC CLASS.B PK

7o)

FCC CLASS-B AV

10

2475 2478, 2480, 2482. 2484, 2486, 2483, 2400 2402, 2494, 2496. 2498. 2500
Frequency (MHz)
Site : chamber
Condition : FCC CLASS-B PK 3m BBHA912@D(943) HORIZONTAL
EUT -
Model Name

Temp,/Humi + 23 T /52 %
Power Rating: AC 128V/&0Hz
Mode : GFSK CH78
Memo +
ReadAntenna C(able Preamp Limit Owver

Freq Level Factor Loss Factor Level Line Limit Remark

MHz dBuW  dB/m dB dB dBuV/m dBuV/m dB

1pp 2480.05 101.72 27.52 7.41 38.31 98.34 74.08 24.34 Peak
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Detector mode: Peak Polarity: Vertical
4202ve! (4BuVim)

110

FCCCLASS-B PK

70
FOC CLASS-B AV

30
10
2475 2478. 2480, 2482, 2484, 2486, 2488. 2490, 2492, 2494, 2406. 2408. 2500
Frequency {MHz)
Site : chamber
Condition : FCC CLASS5-B PK 3m BBHA2128D(243) VERTICAL
EUT ]
Model Mame
Temp/Humi : 33 T /52 %
Power Rating: AC 120V/68Hz
Mode : GFSK CH78
Memo ;
ReadAntenna Cable Preamp Limit Over

Freq Level Factor Loss Factor Level Line Limit Remark

MHz dBuV dB/m dB dB dBuV/m dBuV/m dB

1 pp 2480.11 95.72 27.52 7.41 38.31 92.34 74.8@0 18.34 Peak
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Detector mode: Average Polarity: Horizontal
12 nLeveI (dBuV/m)
110}
90)
Jl* FCC CLASS-B PK

JEEVIAN
1 VL

30

FCC CLASS B AV

10

2475 2478, 2480, 2482, 2484, 24B86. 2488, 2450, 2492, 2454, 2496, 2458, 250(
Freqguency (MHz)

Site : chamber
Condition : FCC CLASS-B PK 3m BBHAS120D(943) HORIZONTAL
EUT J
Model MName
Temp/Humi : 23 C /m2 %
Power Rating: AC 12@V/&6@Hz
Mode : GFSK CH7E8
Memao -

ReadAntenna Cable Preamp Limit Owver

Freq Level Factor Loss Factor Level Line Limit Remark

Mz dBuV dB/m db dB dBuV/m dBuV/m dB

1pp 2480.08 36.67 27.52 7.41 38.31 77.29 54.80 23.29 Average
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Detector mode: Average Polarity: Vertical
120L¥el (4DuVIm)
110
90

FCCCLASS-BPH

o
// \\ FCCCLASS-BAV

l
2475 2478, 2480, 2482, 2484, 2486. 2488 2490. 2492, 2494, 2495, 2498, 2500
Frequency (MHz)

Site : chamber
Condition : FCC CLASS-B PK 3m BBHA9128D(943) VERTICAL
EUT 4
Model MName :
Temp /Humi : 23 C /52 %
Power Rating: AC 128V/6@Hz
Mode : GFSK CH78
Memo H
Readlntenna Cable Preamp Limit Over

Freq Level Factor Loss Factor Level Line Limit Remark

Mz dBwW dB/m dE dB dBuV/m dBuV/m dB

1pp 2480.83 72.82 27.52 7.41 38.31 E9.44 54.80 15.44 Average
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BT 11/4-DQPSK (Low Channel)

Detector mode: Peak Polarity: Horizontal
495 -€vel (dBuVim)
120
100 X

80 Foe cu&w PK

60 FCC EL,L;L.B AV
mmwwmw L.m\

2310 2320, 2330. 2340, 2350, 2360. 2370, 2380, 2390, 2400, 2410
Frequency (MHz)

Site : chamber
Condition : FCC CLASS-B PK 32m BBHﬂQlZEI}(Bd3} HORTZOMTAL
EUT
Model Name
Temp/Humi 23 'C /52 %
Power Rating: AC 120V/68Hz
Mode Pi/4-DPSK CHe
Memo

ReadAntenna Cable Preamp Limit  Over
Freq Level Factor Loss Factor Level Line Limit Remark

MHz dBuV  dB/m dB dB dBuV/m dBuV/m dB

1pp 2482.280 98.72 27.54 7.13 138.34 05,05 74.80 21.85 Peak



